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1 Summary of Test
1.1 Modification history of the test report
Document Number Modification History Issue Date
JPD-TR-19108-0 First Issue Refer to the cover page
1.2 Standards
CFR47 FCC Part 15 Subpart C
1.3 Test methods
ANSI C63.10-2013
KDB 558074 D01 15.247 Meas Guidance v05r02
14 Deviation from standards
None
15 List of applied test(s) of the EUT
Test i_tem Test item Condition Result Remark
section
15.247(a)(2) DTS Bandwidth / Occupied Bandwidth Conducted PASS )
(99%)
15.247(b)(3) Maximum conducted (average) output Conducted PASS )
power
15.247(d) Bar_ld I_Edge Compliance of RF Conducted Conducted PASS )
Emissions
15.247(d)
15.205 Spurious Emissions C;;éji:(t:ézd PASS -
15.209
15.247(d)
15.205 Restricted Bands of Operation Radiated PASS -
15.209
15.247(e) Transmitter Power Spectral Density Conducted PASS -
15.207 AC Power Line Conducted Emissions Conducted PASS -
1.6 Test information
None
1.7 Test set up
Table-top
1.8 Test period

22-May-2019 - 11-June-2019
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2.1

Equipment Under Test

EUT information

Applicant

KYOCERA Corporation

Yokohama Office 2-1-1 Kagahara, Tsuzuki-ku Yokohama-shi,
Kanagawa, Japan

Phone: +81-45-943-6253 Fax: +81-45-943-6314

Equipment Under Test (EUT)  Mobile Phone
Model number KB46

Serial number N/A

Trade name Kyocera
Number of sample(s) 1

EUT condition
Power rating
Size

Environment

Pre-Production
Battery: DC 3.8V
(W) 78.2 x (D) 151.5 x (H) 17.4 mm

Indoor and Outdoor use

Terminal limitation -20°C to 60°C
Hardware Version DMT2
Software Version V0.030PR

Firmware Version

RF Specification
Protocol

Frequency range
Number of RF Channels
Modulation type

Data rate

Channel separation

Output power

Antenna type

Antenna gain

TUV SUD Japan Ltd.

Not applicable

IEEE802.11b, IEEE802.11g, IEEE802.11n (HT20),
IEEE802.11b /11g9/11n (HT20): 2412 MHz-2462 MHz
11 Channels

IEEE802.11b: DSSS (DBPSK, DQPSK, CCK)
IEEE802.11g /11n (HT20): OFDM (BPSK, QPSK, 16QAM,
64QAM)

IEEE802.11b: 1, 2, 5.5, 11Mbps

IEEE802.11g: 6, 9, 12, 18, 24, 36, 48, 54Mbps

IEEE802.11n (HT20 LGI): 6.5, 13, 19.5, 26, 39, 52, 58.5, 65Mbps
IEEE802.11n (HT20 SGI): 7.2, 14.4, 21.7, 28.9, 43.3, 57.8, 65, 72.2Mbps

5 MHz

60.674 mW (IEEE802.11b)
34.119 mW (IEEE802.11g)
34.198 mW (IEEE802.11n: HT20)

Internal antenna

1.0 dBi
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2.2 Modification to the EUT

The table below details modifications made to the EUT during the test project.

Modification State ‘ Description of Modification ‘ Modification fitted by ‘ Date of Modification

Model: KB46, Serial Number: N/A

0 ‘ As supplied by the applicant ‘ Not Applicable ‘ Not Applicable

2.3 Variation of family model(s)
23.1 List of family model(s)

Not applicable

2.3.2 Reason for selection of EUT

Not applicable

2.4 Operating channels and frequencies
Channel Frequency [MHZz]
1 2412
2 2417
3 2422
4 2427
5 2432
6 2437
7 2442
8 2447
9 2452
10 2457
11 2462
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Description of test mode

The EUT had been tested under operating condition.
There are three channels have been tested as following:

Tested Channel [11b, 11g, 11n(HT20)] Frequency [MHZz]
Low 2412
Middle 2437
High 2462

The pre-test has been conducted to determine the worst-case mode from all possible combinations
between available modulations, data rates.

Tested Channel Modulation Type Data Rate
Low, Middle, High IEEE802.11b: DSSS 1Mbps
Low, Middle, High IEEE802.11g: OFDM 6Mbps
Low, Middle, High IEEE802.11n (HT20 LGI): OFDM MCSO0 (6.5Mbps)

The field strength of spurious emissions was measured at each position of all three axis X, Y and Z
to compare the level, and the maximum noise.

The worst emission was found in X-axis and the worst case recorded.

Pre-scan has been conducted to determine the worst-case mode from all possible combinations
between available modulations, data rates and antenna ports.

Operating flow

- TXx mode

i)  Test program setup to the DM tool

i) Select a Test mode
[[EEE802.11b, IEEE802.11g, IEEE802.11n (HT20)]
Operating frequency: Channel Low: 2412MHz, Channel Middle: 2437MHz, Channel High:
2462MHz

iii) Start test mode

- Rx mode

i)  Test program setup to the DM tool

i) Select a Test mode
[[EEE802.11b, IEEE802.11g, IEEE802.11n (HT20)]
Operating frequency: Channel Low: 2412MHz, Channel Middle: 2437MHz, Channel High:
2462MHz

iii) Start test mode

TUV SUD Japan Ltd. Page 60f 75
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3 Configuration of Equipment

Numbers assigned to equipment on the diagram in “3.3 System configuration” correspond to the list in “3.1
Equipment used” and “3.2 Cable(s) used”.
Cabling and setup(s) were taken into consideration and test data was taken under worse case condition.

3.1 Equipment used

No. Equipment Company Model No. Serial No. FCC ID/DoC Comment
1 Mobile Phone KYOCERA KB46 N/A JOYKB46 EUT
2 | AC Adapter KDDI 0301PQA N/A N/A *

*:AC power line Conducted Emission Test.

3.2 Cable(s) used
No. Equipment Length[m] Shield Connector Comment
a | USB cable (for AC Adapter) 1.0 Yes Metal *

*:AC power line Conducted Emission Test.

3.3 System configuration

1. Mobile Phone
(EUT)

a. 2. AC Adapter AC 120V
60 Hz

USB Type-C

TUV SUD Japan Ltd. Page 70f 75




Document Number: JPD-TR-19108-0

4 Test Result

4.1 DTS Bandwidth / Occupied Bandwidth (99%)
4.1.1 Measurement procedure

[FCC 15.247(a)(2), KDB 558074 DO1 v05r02, Section 8.2]

The bandwidth at 6dB down from the highest inband spectral density is measured with a spectrum
analyzer connected to the antenna terminal, while EUT is operating in transmission mode at the

appropriate center frequency.

The spectrum analyzer is set to;
a) RBW = 100kHz.

b) VBW =3 x RBW.

c) Sweep time = auto-couple.
d) Detector = peak.

e) Trace mode = max hold.

- Test configuration

EUT

Coaxial cable

41.2 Limit

The minimum permissible 6 dB bandwidth is 500 kHz.

TUV SUD Japan Ltd.

Attenuator

Spectrum
Analyzer
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4.1.3 Measurement result
Date 29-May-2019
Temperature 23.4 ['C]
Humidity 51.4 [%] Test engineer
Test place Shielded room No.4 Tadahiro Seino
DTS Bandwidth [MHz]
Channel
IEEE802.11b IEEE802.119g IEEE8B02.11n (HT20)
Low 7.591 15.436 15.328
Middle 8.055 15.380 15.776
High 7.588 15.682 15.480
Occupied Bandwidth (99%) [MHz
Channel
IEEE802.11b IEEE802.119g IEEE802.11n (HT20)
Low 12.632 16.437 17.628
Middle 12.741 16.476 17.672
High 12.657 16.461 17.639

TUV SUD Japan Ltd.
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4.1.4 Trace data

[IEEE802.11b]
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[IEEE802.11g]

Channel Low
B .

Ref 18 dBm Atten 20 dB
Peak [T 1 1
Log
18 | e vt T
4B/ "."-u‘mﬁwhv\ﬂhmﬂqur"" e L ""‘:"'"‘l"f'
__,-F" “""\4_,
U.\.-.P-"‘W"M ' “"M‘""\-.
LaRw |
ML 52
Center 2,412 8@ GRz i i B o i " Span 30 MAz
*Ras BH 109 kHz *VEH 308 kHz Sweep 2857 ma (1001 pts)
Occupied Bandwidth Oce BN % Pur  59.00 7
16.4378 MHz x dB -542 J8

Transmit Freq Error
¥ dB Bandmidth

Channel Middle
B .

Ref 18 dBm Atten 20 dB
Peak [T 1 1
Log
0 | P N [
4B/ ‘,.‘M'q.--\q--w'-ﬂilﬁﬂ"w-'w—'hw -\r-'-."‘-~'ilr¢
AL )
'+__‘_,.-.;-" | \L"\-.:M.:A“n.
\_,.,_-n“' ""J-u\,.‘
LaRw |
Ml 52
Conter 2457 08 Gz ) ) - o ) T Span 30 MHz
*Ras BH 109 kHz *VEH 308 kHz Sweep 2857 ma (1001 pts)
Occupied Bandwidth Oce BM X Pur  59.00 1
16.4755 MHz xdB -600 a8
Transmit Freq Error
¥ dB Bandmidth
Channel High
Rof 18 dBm Arren 28 dB
sPask i
Log
18
4B/ -)?,."l.-,...u'\-..al'\—a-fl-v-"'\-' '\'“ﬁd'Mﬁhm'lw.ﬁwa,‘\.f-
W .,
o v .
L “""\-\
| Ty,
LaAw
Ml 52| |
Conter 2467 90 GHp Span 20 MHz
#Ras BW 109 kHz oEH 308 kHz Sweap 2.867 ms (101 pta)
Occupied Bandwidth Occ BM % Pur  99.00 1
16.4606 MHz ke 600 a8

Transmit Freq Error  -17.347 kHz
¥ dB Bandwidth 15682 HHz

TUV SUD Japan Ltd.
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[IEEES02.11n (HT20)]
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4.2 Maximum Conducted Output Power
4.2.1 Measurement procedure

[FCC 15.247(b)(3), KDB 558074 DO1 v05r02, Section 8.3.1.3]

The peak power is measured with a power sensor connected to the antenna terminal, while EUT is
operating in transmission mode at the appropriate center frequency.

- Test configuration

Power sensor /
EUT Attenuator Power meter
Coaxial cable

4.2.2 Limit

1 W (1000 mW) or less

TUV SUD Japan Ltd. Page 1301 75
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4.2.3 Measurement result
Date : 29-May-2019
Temperature . 234 [C]
Humidity . 51.4 [%] Test engineer
Test place . Shielded room No.4 Tadahiro Seino
[IEEE802.11b]
Battery Full
Center . .
Reading Factor Level Output Power Limit
Channel Frequency (dBm) (dB) (dBm) (MW) (MW) Result
(MHz)
Low 2412 7.11 10.63 17.74 59.425 =1000 PASS
Middle 2437 7.20 10.63 17.74 59.425 =1000 PASS
High 2462 7.20 10.63 17.74 59.425 =1000 PASS
[I[EEE802.119]
Battery Full
Center . .
Reading Factor Level Output Power Limit
Channel Frequency (dBm) (dB) (dBm) (MW) MW) Result
(MHz)
Low 2412 4.70 10.63 15.33 34.119 =1000 PASS
Middle 2437 4.44 10.63 15.33 34.119 =1000 PASS
High 2462 4.65 10.63 15.33 34.119 =1000 PASS
[IEEE802.11n (HT20)]
Battery Full
Channel Fr(e:el'];rc Reading Factor Level Output Power Limit Result
d y (dBm) (dB) (dBm) (mW) (mW)
(MHz)
Low 2412 4.54 10.63 15.17 32.585 =1000 PASS
Middle 2437 4.50 10.63 15.17 32.585 =1000 PASS
High 2462 4.71 10.63 15.17 32.585 =1000 PASS
Calculation;

Reading (dBm) + Factor (dB) = Level (dBm)

10logP = Level (dBm)
P = 10(Maximum Peak Output Power / 10) (mW)

TUV SUD Japan Ltd. Page 1401 75
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4.3 Band Edge Compliance of RF Conducted Emissions
4.3.1 Measurement procedure

[FCC 15.247(d), KDB 558074 D01 v05r02, Section 8.5]

The Band Edge is measured with a spectrum analyzer connected to the antenna terminal, while EUT is
operating in transmission mode at the appropriate center frequency.

The spectrum analyzer is set to;

a) Span = Arbitrary setting. (Setting suitable for measurement.)
b) RBW = 100kHz.

c) VBW 23 xRBW

d) Sweep time = auto-couple.

e) Detector = peak.

f)  Trace mode = max hold.

- Test configuration

Spectrum
EUT Attenuator Analyzer
Coaxial cable

4.3.2 Limit

In any 100 kHz bandwidth outside the frequency band the radio frequency power that is produced by the
intentional radiator shall be at least 20 dB below that in the 100 kHz bandwidth within the band that contains
the highest level of the desired power.

TUV SUD Japan Ltd. Page 15,01 75
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4.3.3 Measurement result

Date :  29-May-2019

Temperature . 234 [C]

Humidity . 51.4 [%] Test engineer :

Test place . Shielded room No.4 Tadahiro Seino

[IEEE802.11b]

Frequenc RF Power Band-edge | Band-edge | Difference Limit
Channel (&Fﬁ) Y Level Frequency Level Level (dBm) Result
(dBm) (MHz) (dBm) (dBm)
Low 2412.00 -3.58 2399.92 -61.69 58.11 At least 20dB below from peak of RF PASS
High 2462.00 -3.30 2483.58 -67.44 64.14 At least 20dB below from peak of RF PASS
[IEEE802.11g]
Frequenc RF Power Band-edge | Band-edge | Difference Limit
Channel (&Fﬁ) Y Level Frequency Level Level (dBm) Result
(dBm) (MHz) (dBm) (dBm)
Low 2412.00 -9.16 2399.76 -41.66 32.50 At least 20dB below from peak of RF PASS
High 2462.00 -9.40 2483.82 -66.52 57.12 At least 20dB below from peak of RF PASS
[IEEE802.11n (HT20)
Frequenc RF Power Band-edge | Band-edge | Difference Limit
Channel (&Fﬁ) Y Level Frequency Level Level (dBm) Result
(dBm) (MHz) (dBm) (dBm)
Low 2412.00 -9.33 2399.76 -40.72 31.39 At least 20dB below from peak of RF PASS
High 2462.00 -9.20 2483.90 -64.42 55.22 At least 20dB below from peak of RF PASS

TUV SUD Japan Ltd. Page 16,01 75
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4.3.4 Trace data
[I[EEE802.11b]
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[IEEE802.11g]
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[IEEE802.11n (HT20)]
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Ref 18 dBm Areen 28 dE =54.42 dBm
sPeak | : ’
Log
18
4B/
ol
=292 |
dBm
LgAv |
LLI-T . | —
Center 2,483 59 GHz Span 58 MHz
sfas BW 169 kHz sUEH 308 kHz Swesp 667 ms (1081 prs)
Markar Traca Type X Rxis fimplituda
1 {1y Freg 2,483 98 GHz -Ed. 42 diin
2 i1y Freq Z.453 50 GHz -E7.34 din
3 L] Fraq Z.463 Zh Ghz -4.28 dEn
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&

Japan

4.4 Spurious emissions - Conducted -
4.4.1 Measurement procedure

[FCC 15.247(d), KDB 558074 D01 v05r02, Section 8.5]

The spurious emissions (Conducted) are measured with a spectrum analyzer connected to the antenna
terminal, while EUT is operating in transmission mode at the appropriate center frequency.

The spectrum analyzer is set to;

a) Span = wide enough to fully capture the emission being measured.
b) RBW =100 kHz.

c) VBW = RBW.

d) Sweep time = auto-couple.

e) Detector = peak.

f)  Trace mode = max hold.

- Test configuration

Spectrum
EUT Attenuator Analyzer
Coaxial cable

4.4.2 Limit

In any 100 kHz bandwidth outside the frequency band the radio frequency power that is produced by the
intentional radiator shall be at least 20 dB below that in the 100 kHz bandwidth within the band that contains
the highest level of the desired power.
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4.4.3 Measurement result

Date
Temperature
Humidity
Test place

29-May-2019

23.4 [°C]

51.4 [%] Test engineer
Shielded room No.4

[IEEE802.11b, IEEE802.11g. IEEE802.11n (HT20)]

Tadahiro Seino

Channel Fr?l%j_'ezqcy L[:jrgl]t Results Chart Result
Low 2412 At least 20dB below from peak of RF | See the trace Data PASS
Middle 2437 At least 20dB below from peak of RF | See the trace Data PASS
High 2462 At least 20dB below from peak of RF | See the trace Data PASS

TUV SUD Japan Ltd.
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4.4.4 Trace data
[I[EEE802.11b]
Channel Low
30MHz-1GHz 1GHz-5GHz
o Aglent
Hirl 4518 MHz Hikre 3172 GHz
Ref 18 dBm Ateen 268 dB =67.87 dBm_ Ref 18 dBm Atten 20 dB -68.64 dBm
sPaak sPaak ;
Log Log ¢
18 18
48/ 48/
1] 1]
-23.5 -23.5
dbim L dBim
U etk 4 it ol e T T L TR ERRONS S N—Y
s | s
Sare 200 MHz Stap 1000 8 GHz  Seare 1,009 GHz Stop 5,080 GHz
ofias B 188 kHz oUEH 388 kH2 __Sweep 92,73 ms (1081 prs)  wRes BH 188 kHz oWEH 300 kHz __Sweep 382,3 ms (1081 prs)
Markar Tracs Typa X Mg Amplituda Markar Traca Typa X fxig Hmplituda
1 [E5] Fraq A51.8 Mz =67.07 dim 1 LEN] Fraq 2412 Gz ~1.47 dile
2 (4 5] Fran 3172 Gliz -60.54 dis
5GHz-10GHz 10GHz-15GHz
MErl !!!: GHz Mirl 14.2!! GHz
Ref 18 dBm Ateen 268 dB -67.88 dBm Ref 19 dBm Arten 20 4B =64.99 dBm
sPaak sPaak
Log Log
18 18
48/ 4B/
1] ol
-23.5 =235
dbim __‘.!t._ dbm T 2‘

[ 1] [T e ey sem— o

v e
Sare 5.M00 GHz
ofos B 184 kHz

sUEH 388 kHz

Stop 10,000 GHz
Sweep 477.9 ms (1881 prs)

Lyl pimieitacnnd,

wosel
Srare 18,089 GHz

Stop 15,888 GHz
Sweep 477.3 ms (1061 prs)

Markar Trace Type X s Amplituda Harkar Tracs Tros Faphtude
1 (4§ Fraq 7685 GHz -§7.88 dim 1 1y Frag -54.93 dim
15GHz-20GHz 20GHz-25GHz
Hirl 1!.56‘3 GHz Hrl 24.113! bz
Ref 18 dBm Arien 28 dB -65.86 dBm  Ref 18 dBm Areen 28 dB -64.43 dBm
sPaak » Pk | ’
Log Log
18 18
4B/ 4B/
1] ol
250, 235 ]
! dBa I | 1 |
‘._];‘u --.2-—4-.._-«-4--—1._ e s _:9;.. MWWWWMM
8| " s

Stare 15,000 GHz
efias B 184 kHz

Marker
i

Troe

Trace
t Fraq

Stop 20,800 GHz
Sweep 477.9 ms (1081 prs)

fanphitisde
~£5.88 abim

TUV SUD Japan Ltd.

eUEH 388 kHz

Stop 25,800 GHz
Swesp 477.9 ms (1881 prs)

Marker Traca

1 1

Type
Freq

X Rxis
24,485 GHz

Amplituda
-Ed.43 dim
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Channel Middle
30MHz-1GHz

Hikrl 475.2 MHz

Ref 18 dBm Ateen 268 dB =68.38 dBm
sPaak

Log

18

4B/

1]
=234
dbim i

LgAv L

e i by A bl R b e & s g e e 2

w 5|
Srare 30,0 MHz
ofias B 188 kHz

Harkar Trace
1 (4§

Stop 1,008 @ GHz
Sweep 92,73 ms (1881 pes)

Amplituda
=E0.38 dim

sUEH 388 kHz
X Mg
4762 MHz

Type
Fraq

1GHz-5GHz

Ref 18 dBm
sPaak

Log

18

4B/

Atten 2@ dB
i

1]
=234
dbim |

Hikre 3179 GHz
=68.57 dBm

§
[ -5 TR R v ey e vets ‘u--wM‘-ﬁ-"g"—

vl sl
Sare 1,408 GHz

ofas B 184 kHz oUEH 388 kH2

Markar Tracs Typa X Mxiw
1 LEN] Fraq 2,436 GHz
2 (4 §) Fraq 3.120 GHz

Stop 5,080 GHz
Sweep 382,3 ms (1081 prs)

Amplituda
-1.38 dim
-BB.ET diw

5GHz-10GHz

Hikrl 7115 GHz

Ref 18 dBm Ateen 28 dB =67.69 dBm
sPaak

Log

18

4B/

] |
=234

dBm

[T R NP WP

.

52

Start 5,009 GHz
sfos BH 108 kHz
Trace
[$ 4]

Stop 10,000 GHz

Swoep 477.9 ms (1881 prs)
Amplituda
6764 dfn

oEH 308 kM2
X Relw
7,115 Gl

Type
Fraq

Markar

15GHz-20GHz

Mirl 16895 GHz

10GHz-15GHz

Hirl 13725 GHz

Ref 18 dBm
Pk

Log

184

4B/

Arten 28 4B

o
-23.4
dBm

~54.86 dBin

.hw-j—-mw‘-'-m_

[ T s

v s2|
Sary 10,000 GHz
efias BH 184 kHz

Marker
i

oUEH 389 kHz
Troe

Trace
t Fraq

20GHz-25GHz

Stop 15.800 GHz
Sweep 477.9 ms (1981 prs)

foaphtude
£ &.BE abim

Hirl 24338 GHz

=64.26 dBm

i
I

Ref 18 dbm Atien 28 dB =62.54 dBm  Ref 19 dbm Atten 2@ dB

sPaak sPaak

Log Log

18 18

4B/ 48/

ol 1]

=214 =234

dBm : dbim

-'_gﬁl.' .....,.,.,...._._.,._...._3;......&_,,__,._,.__ ey LY = oduioiiin] Lafiv T e b A
n 2| w sl

Stop 20,880 GHz
Sweep 477.3 ms (1061 prs)
T Fplitude
i -§5.54 dim

Srart 15,089 GHz

SUEH 399 ke

Tracs
1 1y

Tros

E R
Frag 18855

Suare 20,000 GHz
ofias B 184 kHz

Harkar
1

sUEH 388 kHz
Typa

Traca
o) Fraq

% Axis
24,030 GHz

Stop 75,000 GHz
Sweep 477.9 ms (1881 pes)

fimplituda
=64.26 dim
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Channel High
30MHz-1GHz

Ref 18 dBm
sPaak

Log

1@

a8/

Atten 2@ dB

1]
~24.9
dBm 1

Hirl 5814 MHz
=69.91 dBm

LgAv | 28
ottt s s

Wl 52
Stare 30,8 MHz
#Res BW 108 kHz
Harkar Trace Typa X feis
1 (48] Fraq S00.4 MHz

sUEH 300 kM2

e

Stop 1,008 8§ GHz
Swanp 92,73 ms (1081 pis)

fmplitude
-E9.91 dém

1GHz-5GHz

Ref 18 dBm
sPaak

Log

1@

a8/

ol
-24.3
dbm

LoAV e b i

vl s
Sare 1,098 GHz
#Res BW 108 kHz

Markar Trace Typa
1 1) Fraq
2 o) Fraq

Atten 2@ dB

Hire 4924 GHz
-68.39 dBm

sUEH 300 kHz
X Wxiw
2.dEd GHz
4,924 Ghiz

Stop 5,000 GHz
Swaep 3823 ms (1081 prs)

fmplitude
-4.92 dim
-50.39 dém

5GHz-10GHz

10GHz-15GHz

Mirl 14135 GHz

Ref 18 4Bm Ateen 28 dB -66.25 dBm Ref 180 dBm Atten 20 4B -64.69 dBm
sPaak sPaak

Log Log

1@ 184

48/ 4B/

ol | ol

--ém . éﬁ“ﬂ .

dBm m 2

LaAw Aam*m-w‘“"‘"ﬁj‘ oo - LAy pemwisieadids, S = =

vl s2 v osg|

Seare 5,000 GHz
sfos BH 100 kHz sUEH 308 KMz
Markar Trace Troe K iy
1 [3%] Freq 7,286 GHe

15GHz-20GHz

Merl 19475 GHz

Stop 19,000 GHz
Swaep 4779 ma (1981 pts)

Amplituda
=66.25 dim

Stare 18,008 GHz
#Ras BN 104 kHz
Harker  Tracs Trpa
1 [t Frag

20GHz-25GHz

WUEH 309 kHz
¥ fsis
14195 &y

Stop 15,000 GHz
Sweep 477.9 ms (1081 pts)

Faphitude
-£4.69 dbw

Hirl 24,855 GHz

Ref 18 dBm Atien 28 dB =65.32 dBm_ Ref 18 dBm Ateen 28 4B -64.59 dBm
sPazk oPaak | )
Log Log
184 18
4B/ 4B/
o ol
-24.9 =244 =
dBim 3 dfim ! A
LgFv s ] et oy Lgf i o o R
v se| , n s I
Seart 15,008 GHz Stop 28,860 GHz Seare 20,080 GHz Stop 25,080 GHz
#Res BH 108 kHz #UEH 109 iz Sweep 477.9 ms (1881 pts) wRes BH 188 kHz *UEH 380 kHz Sweep 477.9 ms (1881 prs)

Harkar Trace Tres P g tiade Markar Trace Type & Axis Amplituda

1 oy Freg -§5.32 dbie 1 1 Frag 24,855 BHz -64.59 dBa

TUV SUD Japan Ltd.
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[IEEE802.119]
Channel Low
30MHz-1GHz

Hirl B14.3 MHz

1GHz-5GHz

Atten 28 dB

Hikrd 3529 GHz
=68.33 dBm

oy a

LY N

Ref 18 dBm Ateen 28 dB =70.88 dBm_Ref 19 dBm
sPaak sPaak

Log Log

18 18

4B/ 4B/

1] 1]

=333 =333

dbim dbim

LaAy A - bl o —r- - o~ LaFAY e
" s ' " s

Start 38,0 MHz
sfas BH 108 kHz
Markar Trace Trps
1 [$§] Fraq

5GHz-10GHz

Atten 28 dB

Ref 18 dBm
sPaak

Log

18

dB/

1]

=333

dbim

LoAY e

w82
Start 5408 GHz
ofos B 184 kHz
Markar Trace Type
1 (4§ Fraq

oEH 308 kM2
X Rele
6149 MHz

1
e s, S A .g-m.-m.w-\,;

sUEH 388 kHz
X Wi
7,466 Gz

Stop 1088 9 GHz

Sweap 92,73 ms (1801 prs)
Amplituda
70,88 d8m

=67.70 dBm

Stop 10,000 GHz
Sweep 477.9 ms (1881 prs)

Amplituda
=§7.70 dén

15GHz-20GHz

Mirl 16839 GHz

Start 1,009 GHz
sfos BH 108 kHz

Markar Tracw
1 o)
2 o

oVEH 308 kM2

Trps X fely
Fragq 2,442 BHe
Freq 3,520 GHz

10GHz-15GHz

Hirl 14308 GHz

Ref 18 dBm
Pk

Log

184

4B/

o
-33.3
dBm

Arten 28 4B

S —— "

Ston 5,080 GHz
Sweap 3823 ms (1901 prs)
Amplituda

13,26 dBm
-6.33 dis

~65.47 dBin

VR SSHINGN WL T .

Lfy  pemtoed,

v s2|
Sary 10,000 GHz
efias BH 184 kHz

Marker
i

20GHz-25GHz

Ref 18 dbm Atien 28 dB =62.57 dBm_ Ref 19 dbm Atten 2@ dB
sPaak sPaak
Log Log
14 18
4B/ 4B/
ol 1]
=33.3 =333
dbm é dbim
LgAw et vt | cay b s i,
w sy T dwmosl
Srart 15,008 GHz Stop 28,880 GHz Stare 20,000 GHz
#Res BH 109 kHz SUEH 399 ke Sweep 477.3 ms (1681 pts) wRes BH 108 kHz sUEH 388 kHz
Harker Tracs Tros . Fphtude Markar Traca Typa X Mxls
1 1y Frag 16.993 SHz -55.57 dim 1 [E5] Fraq 24.196 GHz

e o M o s o P A

Stop 15.800 GHz

oEH 308 kHr Sweep 477.9 ms (1881 pes)
Trace Tyoe T s faphtude
[ Freg 14,988 Sy ~E5.47 dfim

Hirl 24195 GHz
=64.01 dBm

A

Stop 75,000 GHz
Sweep 477.9 ms (1881 pes)

fiwplituda
=Ed.01 dém
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Channel Middle
30MHz-1GHz

Ref 18 dBm
sPaak

Log |

18

dB/

Ateen 28 dB

1] |
=303
dbim

-

Mirl 523.7 HHz
-70.67 dBi

LoAv :...—-..--.-mw-l-wq—-unu-r—

w 5|
Srare 30,0 MHz
ofias B 188 kHz

Markar Tracs Type
1 (5] Fraq

sUEH 388 kHz
X Mxis
£23.7 Mz

Stop 1,008 @ GHz
Sweep 92,73 ms (1881 pes)

fimplituda
=F0E7 dim

1GHz-5GHz

Ref 18 dBm
sPaak

Log |

18

dB/

1] |
=303
dbim

L ey e Sy et L R P

w 5|
Sare 1,408 GHz
ofas B 184 kHz

Harkar Trace Type
1 1 Fraq
2 (44 Fraq

Ateen 28 dB

L

‘ &
2

Mkrz 3156 GHz
=68.48 dBm

sUEH 388 kHz
X Ml
2,436 Gz
1.156 Ghiz

Stop 5,080 GHz
Sweep 382,3 ms (1081 prs)

Amplituda
-10.08 dim
-BB.48 diw

5GHz-10GHz

Mkrl 7409 GHz

Ref 18 dBm
sPaak

Log |

18

4B/

Atten 28 dB

=309 |
dbim |

i
Lofv 18 S R I

T
Start 5,009 GHz
sfas BH 109 kHz
Markar Trace Trps
1 Fraq

oEH 308 kM2
X fxiw
7,480 Gl

15GHz-20GHz

Mirl 19588 GHz

Ref 18 dbm
sPaak |
Log

18

4B/

Atten 28 dB

o

-38.9

dBm

ke bl “

=67.48 dBm

Stop 19,080 GHz

Swaap 477.9 ms (1881 prs)
Amplituda
6748 dfn

=64.93 dBm

LgAv
n 2|

Srart 15,089 GHz
#Res BH 100 kHz

Stop 20088 GHz
Sweep 477.3 ms (1061 prs)

Harker  Trace Tros
1 1y Frag

Fapitade
-54.93 dim

10GHz-15GHz

Hirl 1429 GHz

Ref 18 dBm
Pk

Log

184

4B/

ol
-38.9
dbm |

Arten 28 4B

~54.77 dBin

¢
PRI RS S. Su .

LAy praiie.

v s2|

Sary 10,000 GHz

efias BH 184 kHz

Harker  Trace Tros
i (4§ Freg

20GHz-25GHz

oEH 308 kHr
X Ams
14298 &r

Stop 15,000 GHz
Sweep 477.9 ms (1981 prs)

fouplitisde
-E4.77 diim

Ref 18 dBm
sPaak

Log |

18

dB/

1] |

=303

dbim

LoRy [immssmpea Attt

L §
Srare 20,080 GHz
ofias B 184 kHz
Markar Tracs Typa
1 [E5] Fraq

Ateen 28 dB

=64.24 dBm

i
#mcwww—i"

sUEH 388 kHz
X Ml
24,886 BHz

Stop 75,000 GHz
Sweep 477.9 ms (1881 pes)

fimplituda
=6d.24 dim
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Channel High
30MHz-1GHz
o Aot |

Hirl 4849 MHz
Ref 18 dBm -70.68 dBm
sPaak T
Log |
1@

46/

Ateen 28 dB

o |
9.4
dBm

1
8 Tl e i e S sy e o e e et s e
v s

Stare 30,8 MHz
#Res BW 108 kHz

Stop 1,008 8§ GHz

sWEH 300 kM2 Swanp 92,73 ms (1081 pis)

1GHz-5GHz

Hkrd 3038 GHz

Ref 18 dbm -68.61 dBm
sPaak

Log | i

18

a6/

Ateen 28 dB

o |
-29.4
dbim

| 2
LoAY b .;...__.....p.-n_'J Lnd—-uhﬂ'*gw-h—nm P TN S TS

vl s
Sare 1,098 GHz
#Res BW 108 kHz

Stop 5,000 GHz

sWEH 300 kM2 Swanp 3823 ms (1081 pis)

Markar Trace Typa X fxis fmplitude Markar Traca Typa X feis fmplituda
1 (48] Fraq A48 MHz =70.68 dim 1 LER] Fraq 2.dEd BHz -1.42 dim
2 L4 4] Fraq 3,080 GHr -E0.61 dém
5GHz-10GHz 10GHz-15GHz
Hirl !!!ﬂ GHz Hirl 13008 GHz
Ref 18 dBm Atten 28 dB -67.57 dBm Ref 18 dBm Atien 28 dB =65.87 dEm
sPaak : sPaak I
Log e
18 18
48/ 4B/
ol | ol
=294 'é”
dBm | L dBim ¢
LAY vk it sttt e, 2 5 Adel LgFly e A — e
-7 vl se| .
Start 5,009 GHz Stop 19,080 GHz Start 18,009 GHz Stop 15880 GHz
*Ros BH 180 kHz oWEH 308 kHz Swaep 477.9 ma (1081 prs) #Res BH 108 kHz WUEH 309 kHz Sweep 477.9 ms (1081 pis)
Markar Trace Troe K Mels Amplituda Harkar Trace Trpa E Ry Faphtisde
1 [iH Fraq 7,960 Gz -67.57 dBm 1 o Frag 13268 Bz -65.87 diim
15GHz-20GHz 20GHz-25GHz
Hirl 15285 GHz Herl 23,345 GHz
Ref 18 dbm Atien 28 dB =65.55 dBm_ Ref 10 dBm Areen 28 dB -63.69 dBm
sPaak | sPaak | )
Log Log
18 14
4B/ 4B/
o ] 1
=294 =284 E:
dbm | é dBm | | ! ot
b, PITOTEN (o - 4 A " o s i A A i b e
LgAv [~ Lgfy ™
v sel , = . 1
Sare 15,089 GHz Stop 28,860 GHz Seare 20,080 GHz Stop 25,080 GHz
#Ras B 104 kHz Sweep 477.9 ms (1081 pts) wRes BH 188 kHz oUEH 380 kHz Sweep 477.9 ms (1881 prs)
Harkar Trace Tres Paphtiade Markar Trace Trpe X i fimplituda
1 oy Frag £5.85 dibim 1 oy Freq 23.9.45 GHz -E3.65 dBm
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[IEEE802.11n (HT20)]
Channel Low
30MHz-1GHz

Hirl 4898 MHz
Ref 18 dBm =70.39 dBm
sPaak T
Log
18
4B/

Atten 28 dB

o
=294
dbim

Lafv e

Fo-

Ul
Start 38,0 MHz
sfas BH 189 kHz
Markar Trace
1 [§ 4]

<9
Stop 1,090 8 GHz
Sweap 92,73 ms (1801 prs)

Amplituda
70,35 d8m

oEH 308 kM2
X Rxie
489,98 Mz

Type
Fraq

5GHz-10GHz

Hikrl 7719 GHz

1GHz-5GHz

Ref 18 dbm Atten 28 dB =67.85 dBm
sPaak

log | i

18

48/

o
=294 |
dbim |\. 2 t
Rttt ntinrre i R e i

[T T ~===om S S S
Ul
Start 1,009 GHz
sfos BH 108 kHz

Ston 5,080 GHz

oEH 308 kM2 Sweap 3823 ms (1901 prs)

Markar Trace Type X iy Amplitida
1 [+4] Fraq 2,402 GHg 142 dEm
2 [FH] Fraq 1080 GHz =B705 din

10GHz-15GHz

Hirl 13668 GHz

Ref 19 dBm Atten 28 4B -67.28 dBm Ref 18 dBm Arten 28 4B -£4.43 dBm
sPaak ) Pk
Log | e
18 18
4B/ 4B/
o o
=294 -29.4 .
dbim L dBm o
LaAy WM_W._‘;W“M et LgAy i
w s " 32| _
Seare 5008 GHz Stop 10,880 GHz Stary 10,080 GHz Stop 15,860 GHz
ofos B 184 kHz oUEH 388 kH2 Swoep 477,93 ms (1881 pre) wRes BH 108 kHz oUEH 389 kHz Sweep 477.9 ms (1061 prs)
Harkar Trace Type X Axis Amplituda Harkar Track Typa E s Fomphtiade
1 (4§ Fraq 7,700 GHz -§7.28 dém i [ Frag 13688 By ~£4.47 abim
15GHz-20GHz 20GHz-25GHz
Mirl 16298 GHz Hirl 24,2085 GHz
Ref 18 dBm Atten 20 4B =6%.37 dBm_ Ref 19 dBm Atten 28 dB =63.18 dBm
wPaak | - wPaak : :
Log Log |
14 18
4B/ 4B/
o oo
=294 =294 i
dBm é dbim 'l
‘_gﬁl.' ey b, Lafv B o 1 g b ks 5 e g g B et P g el
w sy T dwmosl
Srare 15,089 GHz Stop 28,880 GHz Stare 20,000 GHz Stop 25,000 GHz
#Res BH 104 kHz SVEH 399 Kz Sweep 477.3 ms (1681 pts) wRes BH 188 kHz oUEH 388 kH2 ___Sweep 477,93 ms (1081 prs)
Harker  Trace Tros E Foug Fphtude Markar Tracs Type X Mxis Amplituda
1 1y Frag 16.268 SHz -55.37 dim 1 [E5] Fraq 24,285 Gz =E1.18 dém
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Channel Middle
30MHz-1GHz

Hirl 368.% HHz

Ret 18 dbm

Ateen 28 dB
sPaak [

=70.24 dBm

1
Lafy e .mwmﬁmm—ﬂ—m.’ﬂ‘~w*wm-n‘ﬁwm

w 5|
Srare 30,0 MHz
ofias B 188 kHz

Harkar Trace
1 (4§

Stop 1,008 @ GHz
Sweep 92,73 ms (1881 pes)

fisplituda
=70.24 déim

sUEH 388 kHz
X Mxig
3688 Mhz

Type
Fraq

1GHz-5GHz

Hikrd 3038 GHz

Ref 18 dbm -68.47 dBm
sPaak

Log | i

18

dB/

Ateen 28 dB

o
=245
dbim

by

Lofv i R

w 5|
Sare 1,408 GHz
ofas B 184 kHz

Stop 5,080 GHz

sUEH 388 kHz Sweep 382,3 ms (1081 prs)

Markar Tracs Typa i Mg fiwplituda
1 LEN] Fraq 2.440 GHz -1.47 dim
2 (4 §) Fraq 3088 Ghz -E8.47 diw

5GHz-10GHz

10GHz-15GHz

Hirl 13.!!:\ GHz Hirl 13.% GHz

Ref 10 4Bm Aeeen 28 dB -65.99 dBm Ref 18 dBm Arten 28 4B =65.28 dBm
sPaak Pk
log | Log
18 18
48/ 4B/
o o
-.é3I5 1 i;égs 5
dbm | M
| A e
LaAw MHW-LMW“‘S“’“ bt v tbememnenet gl S b
T W 52| )
Seart 5,000 GHz Stop 10,000 GHz Start 10,000 GHz Stop 15,860 GHz
*Ras BH 188 kHz *UEH 308 kM2 Sweep 477.9 ms (1081 pra) wRes BH 18@ kHz oUEH 389 kHz Sweep 477.9 ms (1061 prs)
Markar Traew Type X fxly Amplitida Marker Trace Trow I A Fnpitude
1 Fraq £.BRE GHz 65,09 dEm i i Frag 13585 &My ~£5.78 diim

15GHz-20GHz 20GHz-25GHz

Hirl 15,708 GHz Hirl 24355 GHz
Ref 18 dBm Atten 20 4B -6%.65 dBm_ Ref 19 dBm Atten 28 dB =63.71 dBm
sPazk [ T sPaak ’ |
Log Log |
14 18
4B/ 4B/
ol | 1] |
,é:_s =295 i
dBa : dbim
‘_gFII.I 2 A bt i Lafv [ i A el i e o . AT A o g s bl .2...
n 2| v s

Stop 20,888 GHz

Sweep 477.3 ms (1661 pts)
Fsphtude
-8£5.65 dbe

Stare 15088 GHz
#Res BH 104 kHz
Harkar Tracs

1 1y

SUEH 399 ke

Tros
Fraq

Suare 20,000 GHz
ofias B 184 kHz

Harkar Trace
1 (4§

Stop 75,000 GHz
Sweep 477.9 ms (1881 pes)

fimplituda
=E3.71 dém

sUEH 388 kHz
Asig

Tyba X
24,8556 GHz

Fraq
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Channel High
30MHz-1GHz
o Aot |

Herl 488.1 HHz

1GHz-5GHz

Ref 18 dBm Ateen 268 dB ~76.86 dBm  Ref 10 dBm Areen 28 dB -68.48 dBm
sPaal [ sPaak
Log Log :
19 18
4B/ dB/ T
1] o
=106 =306
dbim | dbm ] 2
LgAv —-- ] 7 — e LAV e = kel e v’ bl i e o
w sl | , wosel | 1
Seare 30,0 MHz Stop 1,688 8 GHz Seare 1008 GHz Stop 5,008 GHz
sfas BR 188 kHz oUEH 308 KHz Sweep 92.73 ms (1881 prs) wRes BH 180 kHz *UEH 380 kHz Sweap 3823 ms (1081 pes)
Harker  Trace Tros ¥ fxle fimplituda Tarker  Trace Type X fxls fimplituda
o Fraq aia,1 Mz ~T0.86 din 1 (4] Freq 2,464 GHz =054 dEn
2 o) Frag 4,020 GHz 648 dBn
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Herl l !!‘3 GHz Mirl 14299 GHz
Ref 18 dBm Areen 28 dB -66.77 dBm Ref 18 dBm Arten 20 4B -64.67 dBm
sPask sPaak |
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18 i
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o ol
- é@.b' -éﬂ-ﬁ 1
dfim 1 dBm
o . m-guﬂ-w—!-“
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W s w s

Start 5008 GHz
*Ras B 188 kHz

Stop 10,098 GHz

sUBH 308 kHz _ Swaap 477.9 ms (1081 prs)

Markar  Trace Typa A Axle Amplitude
1 oy Fraq 7,330 Hz -§6.77 diin
15GHz-20GHz

Mirl 1!.3!_ GHz

Ref 18 dBm Atten 20 4B -65.85 dBm
sPaak |

Log

18

a8/

1]}
=306
dbim -

LgAv Mwm~mw,h“-—wmﬁﬁmﬁvﬁ%h
w1 sz

Spary 15,008 GHz Stop 20,860 GHz

sfies BH 189 kHz #UEH 388 kHz Sweep 477.9 ms (1881 pes)
Harker  Trace Tyoe Faphtude
1 (48] Freq -§5.5% diis

Stare 19,009 GHz
*fes BH 109 kHz

Stop 15,880 GHz

oVEH 398 khz Sweep 477.9 ms (1881 prs)

Harier Trace Type X A Rephtsde
1 (% 5] Frag 14,268 GHz G467 diim
20GHz-25GHz

Hirl 24,285 GHz
Ref 18 dBm Areen 28 dB -64.24 dBm
*Peak | .

L

| | | L3

LgAv |

w s
Stare 20,008 GHz Stop 25.080 GHz
Sweep 477.9 ms (1601 prs)
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-6d.24 dEn
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X Hxis
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Japan

4.5 Spurious Emissions - Radiated -
45.1 Measurement procedure

[FCC 15.247(d), 15.205, 15.209, KDB 558074 D01 v05r02, Section 8.6]

Test was applied by following conditions.

Test method :  ANSI C63.10
Frequency range . 9 kHz to 25 GHz
Test place :  3m Semi-anechoic chamber
EUT was placed on . Styrofoam table / (W) 1.0 x (D) 1.0 x (H) 0.8 m (below 1 GHz)
Styrofoam table / (W) 0.6 x (D) 0.6 x(H)1.5 m (above 1 GHz)
Antenna distance :3m
Test receiver setting Below 1 GHz
- Detector . Average (9 kHz-90 kHz, 110 kHz-490 kHz), Quasi-peak
- Bandwidth ;200 Hz, 120 kHz
Spectrum analyzer setting Above 1 GHz
- Peak : RBW=1 MHz, VBW=3 MHz, Span=0 Hz, Sweep=auto
- Average : 11b: RBW=1 MHz, VBW=3kHz, Span=0 Hz, Sweep=auto

Display mode=Linear
11g, n: RBW=1 MHz, VBW=1kHz, Span=0 Hz, Sweep=auto
Display mode=Linear

Average Measurement Setting [VBW]

Duty Cycle Ton Toff 1/Ton : ;
Mode (%) (us) (us) (kHz) Determined VBW Setting
IEEES02.11b 91.62 940 86 1.064 3kHz
IEEES02.11g 92.68 1342 106 0.745 1kHz
IEEE802.11n(HT20) 92.24 1260 106 0.794 1kHz

Although these tests were performed other than open area test site, adequate comparison
measurements

were confirmed against 30 m open are test site.

Therefore, sufficient tests were made to demonstrate that the alternative site produces results that

correlate with the ones of tests made in an open field based on KDB 937606.

Radiated emission measurements are performed at 3m distance with the broadband antenna (Loop
antenna, Biconical antenna, Log periodic antenna and Double ridged guide antenna). The antenna is
positioned both the horizontal and vertical planes of polarization and height is varied 1m to 4m and
stopped at height producing the maximum emission. As for the Loop antenna, it is positioned with its
plane vertical, and the center of the Loop antenna is 1m above the ground plane.

The EUT is Placed on a turntable, which is 0.8m/1.5m above ground plane. The turntable shall be
rotated for 360 degrees to determine the position of maximum emission level. The test results
represent the worst case emission for each emission with manipulating the EUT, support equipment,
interconnecting cables and varying the mode of operation. Sufficient time for the EUT, support
equipment, and test equipment are allowed in order for them to warm up to their normal operating
condition.
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- Test configuration

Japan

Testroom : Measurement room
: Spectrumanalyzer /
Antenna : Preamplifier Receiver
Cable system :
45.2 Calculation method
[9 kHz to 150 kHz]
Emission level = Reading + (Ant factor + Cable system loss)
Margin = Limit — Emission level
[150 kHz to 25 GHz]
Emission level = Reading + (Ant factor + Cable system loss - Amp. Gain)
Margin = Limit — Emission level
Example:
Limit @ 4824.0 MHz : 74.0 dBuV/m (Peak Limit)
S.A Reading = 49.5 dBuV Cable system loss = 8.4 dB
Result = 49.5 + 8.4 = 45.1 dBuV/m
Margin =74.0 - 45.1 = 16.1 dB
453 Limit
Frequency Field strength Distance
[MHZz] [uV/m] [dBuV/m] [m]
0.009-0.490 2400 / F [kHZ] 20logE [uV/m] 300
0.490-1.705 24000/ F [kHZ] 20logE [uV/m] 30
1.705-30 30 29.5 30
30-88 100 40.0 3
88-216 150 43.5 3
216-960 200 46.0 3
Above 960 500 54.0 3
Note:

1. The lower limit shall apply at the transition frequencies.
2. Emission level [dBuV/m] = 20log Emission [uV/m]

3. As shown in 15.35(b), for frequencies above 1000 MHz, the field strength limits are based on average
detector, however, the peak field strength of any emission shall not exceed the maximum permitted
average limits, specified above by more than 20 dB under any condition modulation.
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454 Test data

Date
Temperature
Humidity
Test place

Date
Temperature
Humidity
Test place

Date
Temperature
Humidity
Test place

Date
Temperature
Humidity
Test place

22 May-2019

20.2 [°C]

50.2 [%]

3m Semi-anechoic chamber

23 May-2019

20.1 [°C]

42.1 [%]

3m Semi-anechoic chamber

27 May-2019

20.7 ['C]

52.7 [%]

3m Semi-anechoic chamber

28 May-2019

21.7 [°C]

47.6 [%]

3m Semi-anechoic chamber

TUV SUD Japan Ltd.

Test engineer

Test engineer

Test engineer

Test engineer

Tadahiro Seino

Japan

Tadahiro Seino

Tadahiro Seino

Tadahiro Seino
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2

Japan

45.4.1 Transmission mode - With camera

[11b]
Channel Low
BELOW 1GHz
sepkkkok  RADTATED EMISSTON  sksieksierskex
[ 3m Semi—anechoic chamber ]
TUV SUD Japan Ltd. <<DATA Sheet No.01>> 27 May,2019 13:03
Company name : KYOCERA Corporation Standard : FCC Part.15 subpartC
EUT : Mobile Phone Operator : T.Seino
Model No. : KB46 Temp,Hum : 20.7[°C] 52.7[%]
Serial No. : N/A Notel :
Test mode : WLAN2.4GHz_11b_Tx_ch:Low Note2
[dB(u V/m)]
60 T | <FCC B_3m>
! ) ! Limit(QP)
| | | <01_MHz_11b_Tx_Low>
50 ; f } Peak level(H,PK)
- ! j ! Peak level(V,PK)
10 3 } 3
) | |
o) | |
g 30 i l
) & | I
| |

30.000 50.000 100.000 500.000 1000.000
Frequency [MHz]

Final Result

No. Frequency (P) c. f Height Angle
[MHz] [dB(1/m)] [cm] [° ]

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz at the 3 meters distance.
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2

Japan
[11b]
Channel Low
ABOVE 1GHz
sk RADTATED EMISSTON  skseksiokskok
[ 3m Semi-anechoic chamber ]
TUV SUD Japan Ltd. <{(DATA Sheet No.02>> 22 May,2019 17:10
Company name : KYOCERA Corporation Standard : FCC Part.15 subpart C
EUT : Mobile Phone Operator : T.Seino
Model No. : KB46 Temp,Hum,Atm : 20.2[°C] 50.2[%]
Serial No. :N/A Notel ;
Test mode : WLAN2.4GHz_11b_Tx_ch:Low Note2
[dB(x V/m)]
120 £ 1 — 7 . <FCC C_GHz_3m>
110 | i | — — Limit(PK)
: | | | | | | | lelt(Av)
100 ‘ ; 1 ; 1 — <02.GHz_11b_Tx_Low>
F | ! ! } ] ron Peak level(H,PK)
90 | | ! { Peak level(V,PK)
“ | | | | o Emission level(H,PK)
80 E ‘} : : : : —— Emission level(H,AV)
. + + + + + + 1
70 l l l l A
o) : | | | | | | |
s 60| ‘ | v "M ]
— = d % " i i |
50 M : | | | gy
| b I I I I I I |
40 - i 1 — 1
30 F i 1 1 l ——
I | | | | [ | |
20 i | P P
10 - : I — i
N ‘ R
1000.000 2000.000 5000.000 10000.000 18000.000
Frequency [MHz]
Final Result
No. Frequency (P) Reading Reading e. £ Result Result Limit Limit Margin Margin Height Angle
PK AV PK AV PK AV PK AV
[MHz] [dB(uV)] [dB(uV)] [dB(1/m)] [dB(uV/m)] [dB(uV/m)] [dB(uV/m)] [dB(xV/m)]  [dB] [dB] [em] 1
1 4824.000 H 48.3 36.8 10.1 58.4 46. 9 74.0 54.0 15.6 7.1 166. 0 0.0

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 18GHz to 25GHz at the 3 meters distance.
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Japan
[11b]
Channel Middle
BELOW 1GHz
sefoliolok . RADTATED EMISSION - sskekstoksiok
[ 3m Semi-anechoic chamber ]
TUV SUD Japan Ltd. <<{DATA Sheet No.03>> 27 May,2019 13:30
Company name : KYOCERA Corporation Standard : FCC Part.15 subpartC
EUT : Mobile Phone Operator : T.Seino
Model No. : KB46 Temp,Hum : 20.7[°C] 52.7[%]
Serial No. :N/A Notel H
Test mode : WLAN2.4GHz_11b_Tx_ch:Mid Note2
[dB(u V/m)]
L A | 1 1| <FCCB3m>
L : I ; | Limit(QP)
T | | | | | | I <03_MHz_11b_Tx_Mid>
50 — : - 1 ‘ Peak level(H,PK)
- 1 1 ! } } 1 1 Peak level(V,PK)
w0 | o o
. S | o .
KL - | . .
— r | | | | | | |
I I I I i) I I
20— ! —
M, | e
10 1 ;
. |
30.000 50.000 100.000 500.000 1000.000

Frequency [MHz]

Final Result

No. Frequency (P) c. f Height Angle
[MHz] [dB(1/m)] [cm] [° ]

Note:

1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz at the 3 meters distance.
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2

Japan
[11b]
Channel Middle
ABOVE 1GHz
sk RADIATED EMISSTION - sekstokstekok
[ 3m Semi-anechoic chamber ]
TUV SUD Japan Ltd. <<DATA Sheet No.04>> 23 May,2019 08:47
Company name : KYOCERA Corporation Standard : FCC Part.15 subpart C
EUT : Mobile Phone Operator : T.Seino
Model No. : KB46 Temp,Hum,Atm : 20.1[°C] 42.1[%]
Serial No. :N/A Notel :
Test mode : WLAN2.4GHz_11b_Tx_ch:Mid Note2
[dB( . V/m)]
120 ! <FCC C_GHz_3m>
110 [ : Limit(PK)
B | Limit(AV)
100 . | : <04_GHz_11b_Tx_Mid>
H | } Peak level(H,PK)
90 | ‘ 1 | Peak level(V,PK)
‘ } Emission level(H,PK)
80 ‘ ; Emission level(H,AV)
70 ‘ 1
T) | I
s 60 ‘ ; PP |
a ‘ "
50 ’WWM‘ .
40 [ i
I
30 [ 1
20 | l
10
0 ! i
1000.000 2000.000 5000.000 10000.000 18000.000
Frequency [MHz]
Final Result
No. Frequency (P) Reading Reading e: f Result Result Limit Limit Margin Margin Height Angle
PK AV PK AV PK AV PK AV
[MHz] [dB(uV)] [dB(uV)] [dB(1/m)] [dB(uV/m)] [dB(uV/m)] [dB(uV/m)] [dB(uV/m]  [dB] [dB] [cm] ]
1 4874.000 H 49.2 37.0 10.3 59.5 47.3 74.0 54.0 14.5 6.7 125.0 0.0
Note:

1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 18GHz to 25GHz at the 3 meters distance.
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Japan
[11b]
Channel High
BELOW 1GHz
sk RADIATED EMISSTON - sketsketotesrske
[ 3m Semi-anechoic chamber ]

TUV SUD Japan Ltd. {KDATA Sheet No.05>> 27 May,2019 14:02
Company name : KYOCERA Corporation Standard : FCC Part.15 subpartC
EUT : Mobile Phone Operator : T.Seino
Model No. : KB46 Temp,Hum 1 20.7[°C1 52.7[%)]
Serial No. :N/A Notel C
Test mode : WLANZ2.4GHz_11b_Tx_ch:High Note2
[dB(u V/m)]

el <FCC B_3m>

Limit(QP)
<05_.MHz_11b_Tx_High>
50 Peak level(H,PK)
Peak level(V,PK)

40
©
z 30
—

20

10

0 L e L ! L
30.000 50.000 100.000 500.000 1000.000

Frequency [MHZz]

Final Result

No. Frequency (P) c. f Height Angle
[MHz] [dB(1/m)] [cm] [° ]

Note:

1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz at the 3 meters distance.
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Japan

[11b]
Channel High
ABOVE 1GHz

sokcfeokksk - RADIATED EMISSTON  skekekskskkok
[ 3m Semi-anechoic chamber ]

TUV SUD Japan Ltd. <<{DATA Sheet No.06>> 23 May,2019 09:29

Company name : KYOCERA Corporation Standard : FCC Part.15 subpart C
EUT : Mobile Phone Operator : T.Seino
Model No. : KB46 Temp,Hum,Atm : 20.1[°C] 42.1[%]
Serial No. :N/A Notel >
Test mode : WLAN2.4GHz_11b_Tx_ch:High Note2
[dB(u V/m)]

120 B ! <FCC C_GHz_3m>

110 | : Limit(PK)

L | Limit(AV)
100 I ! | | <06_GHz_11b_Tx_High>
| i Peak level(H,PK)
90 [ | Peak level(V,PK)
L ; ! Emission level(H,PK)

80 H ; Emission level(H,AV)

70 | ! !
T) I |
z 60 | ‘ :
i W |

50 M

40 [ |

30 F 1

20 [ |

10

0t . : : :
1000.000 2000.000 5000.000 10000.000 18000.000
Frequency [MHz]
Final Result
No. Frequency (P) Reading Reading e E Result Result Limit Limit Margin Margin Height Angle
PK AV PK AV PK AV PK AV
[MHz] [dB(uV)] [dB(uV)] [dB(1/m] [dB(uV/m] [dB(uV/m)] [dB(uV/m)] [dB(uV/m)]  [dB] [dB] [cm] ]
1 4924. 000 48.3 36.3 10. 4 58.7 46. 7 74.0 54.0 15. 3 7.3 145.0 10.0
Note:

1. Emission Level (Margin) = Limit - [Reading + Factor (

Antenna + Cable — Amp)]

2. No emission were detected in frequency range 18GHz to 25GHz at the 3 meters distance.
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Japan
[11g]
Channel Low
BELOW 1GHz
setokiclok . RADTATED EMISSTON - ssfeksiokeksk
[ 3m Semi-anechoic chamber ]
TUV SUD Japan Ltd. <<DATA Sheet No.07>> 27 May,2019 14:28
Company name : KYOCERA Corporation Standard : FCC Part.15 subpartC
EUT : Mobile Phone Operator : T.Seino
Model No. : KB46 Temp,Hum : 20.7[°C] 52.7[%]
Serial No. :N/A Notel :
Test mode : WLANZ2.4GHz11g_Tx_ch:Low Note2
[dB(u V/m)]
L <FCC B_3m>
- Limit(QP)
I <07 MHz_11g Tx Low>
50 Peak level(H,PK)
- Peak level(V,PK)
40
’_q; ke
% 30
A
20
M |
10 -
o1 L | . |
30.000 50.000 100.000 500.000 1000.000
Frequency [MHz]

Final Result

No. Frequency (P) c.t Height  Angle
[MHz] [dB(1/m)] [cm] [° ]
Note:

1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz at the 3 meters distance.
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Japan
[11g]
Channel Low
ABOVE 1GHz
sdtokook . RADIATED EMISSTON - stekstokerskok
[ 3m Semi-anechoic chamber ]
TUV SUD Japan Ltd. <KDATA Sheet No.08>> 23 May,2019 10:10
Company name : KYOCERA Corporation Standard : FCC Part.15 subpart C
EUT : Mobile Phone Operator : T.Seino
Model No. : KB46 Temp,Hum,Atm : 20.1[°C] 42.1[%]
Serial No. :N/A Notel :
Test mode : WLAN2.4GHz_11g Tx_ch:Low Note2
[dB(u V/m)]
120 ¢ | Lo <FCC C_GHz_3m>
110 ; —— Limit(PK)
i | [ N Limit(AV)
100 " ‘ — <08_GHz_11g_Tx_Low>
F ! | Peak level(H,PK)
90 £ l ‘ R Peak level(V,PK)
B ’ i Poq | Emission level(H,PK)
80 F “ : e Emission level(H,AV)
70 | | ——
_ | RN
%z 60 f ‘ ‘ R ‘
50 e | e
40 | | —
30 ; ——
20 - 1 ——
- I I I |
10 [ 3 — :
0 C 1 ! i j |
1000.000 2000.000 5000.000 10000.000 18000.000
Frequency [MHz]
Final Result
No. Frequency (P) Reading Reading c.f Result Result Limit Limit Margin Margin Height Angle
PK AV PK AV PK AV PK \
[MHz] [dB(uV)] [dB(uV)] [dB(1/m)] [dB(uV/m)] [dB(uV/m)] [dB(uV/m)] [dB(uV/m)]  [dB] [dB] [cm] 1
| 4824.000 H 49.0 35.8 10. 1 59. 1 45.9 74.0 54.0 14.9 8.1 144.0 24.0

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 18GHz to 25GHz at the 3 meters distance.
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[11g]
Channel Middle
BELOW 1GHz

2

sk RADTATED EMISSION  skekstokekatok

[ 3m Semi-anechoic chamber ]

TUV SUD Japan Ltd.

{<DATA Sheet No.09>>

27 May,2019 15:03

Company name : KYOCERA Corporation Standard : FCC Part.15 subpartC
EUT : Mobile Phone Operator : T.Seino
Model No. : KB46 Temp,Hum : 20.7[°C] 52.7[%]
Serial No. :N/A Notel :
Test mode : WLAN2.4GHz_11g_Tx_ch:Mid Note2
[dB(u V/m)]
@ R i | <FCC B.3m>
v ! ! Limit(QP)
r o | 7 <09.MHz_11g Tx Mid>
50 ——i— ) : Peak level(H,PK)
Lo ; ; —— Peak level(V,PK)
40 =i i |
= [ A | )
g 30 —— | |
— r 1 | | | |
1 | I I I
1 I I I [}

30.000 50.000 100.000 500.000 1000.000
Frequency [MHz]

Final Result
No. Frequency (P) c. f Height Angle

(MHz] [dB(1/m)] [cm] [° ]

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz at the 3 meters distance.
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Japan
[11g]
Channel Middle
ABOVE 1GHz
sordiokiclek RADIATED EMISSTON - sksteksiokesrsk
[ 3m Semi-anechoic chamber ]
TUV SUD Japan Ltd. {<DATA Sheet No.10>> 23 May,2019 11:13
Company name : KYOCERA Corporation Standard : FCC Part.15 subpart C
EUT : Mobile Phone Operator : T.Seino
Model No. : KB46 Temp,Hum,Atm : 20.1[°C] 42.1[%)]
Serial No. :N/A Notel :
Test mode : WLAN2.4GHz_11g_Tx_ch:Mid Note2
[dB(u V/m)]
120 r | b <FCC C_GHz_3m>
o b 1 | Limit(PK)
. | | | s e lelt(AV)
100 . ‘ — <10_GHz 11g Tx Mid>
F ! b Peak level(H,PK)
90 | | — Peak level(V,PK)
r 1 D Emission level(H,PK)
80 “ ] — Emission level(H,AV)
70 v | —
o) - “ | | |
& 60 - i " o
2 r , )
50 g . i
. I I |
o | —
- I | |
30 - ] —
| | I |
20 ; —
I I |
I I |
0 E : ]
0 ! L J
1000.000 2000.000 5000.000 10000.000 18000.000
Frequency [MHz]
Final Result
No. Frequency (P) Reading Reading c. f Result Result Limit Limit Margin Margin Height Angle
PK AV PK AV PK AV PK A
[MHz] [dB(u V)] [dB(uV)] [dB(1/m)] [dB(uV/m)] [dB(uV/m)] [dB(uV/m)] [dB(uV/m)]  [dB] [dB] [em] [° ]
1 4874.000 H 49.5 35.9 10.3 59.8 46.2 74.0 54.0 14.2 7.8 137.0 12.0

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 18GHz to 25GHz at the 3 meters distance.
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Japan
[11g]
Channel High
BELOW 1GHz
stk RADTATED EMISSTON - sketskeksiokek
[ 3m Semi-anechoic chamber ]
TUV SUD Japan Ltd. <{DATA Sheet No.11>> 27 May,2019 15:50
Company name : KYOCERA Corporation Standard : FCC Part.15 subpartC
EUT : Mobile Phone Operator : T.Seino
Model No. : KB46 Temp,Hum : 20.7[°C] 52.7[%]
Serial No. : N/A Notel :
Test mode : WLAN2.4GHz_11g_Tx_ch:High Note2
[dB(u V/m)]
60 <FCC B.3m>
r Limit(QP)
[ <{11.MHz_11g_Tx_High>
50 — Peak level(H,PK)
r Peak level(V,PK)
40 -
°
z 30
A
20
10
0
30.000 50.000 100.000 500.000 1000.000
Frequency [MHz]

Final Result
No. Frequency (P) c. Height Angle
[MHz] [dB(1/m)] [cm] ° ]
Note:

1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz at the 3 meters distance.
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Japan
[11g]
Channel High
ABOVE 1GHz
sk RADIATED EMISSION  sksteksioksiek
[ 3m Semi-anechoic chamber ]
TUV SUD Japan Ltd. <{DATA Sheet No.06>> 23 May,2019 11:47
Company name : KYOCERA Corporation Standard : FCC Part.15 subpart C
EUT : Mobile Phone Operator : T.Seino
Model No. : KB46 Temp,Hum,Atm : 20.1[°C] 42.1[%]
Serial No. :N/A Notel :
Test mode : WLAN2.4GHz_11g_Tx_ch:High Note2
[dB(u V/m)]
120 1 1 J ! b <FCC C_GHz_3m>
110 : : B ::: Limit(PK)
L | i | | | | [ Limit(AV)
100 [ | | | | b <06_GHz_11g Tx High>
[ N : i : ! e Peak level(H,PK)
90 [ 1 | | | | | Peak level(V,PK)
E | 1 1 | P Emission level(H,PK)
80 | ; . : ! —t— Emission level(H,AV)
70 | — —— ——
> . I | | | | | | |
% 60 L [} I} 1 | [} Il |
,J r | ' I : |
50 § | ——— }
o I I § I I I |
40 [ i l ; ] ——|
L | | | | I | |
30 l T l l — T
w0 b | C) BE
10 b ; l ; ; ——
I I I I I I |
I I I I I I I J
0 L n L L L I
1000.000 2000.000 5000.000 10000.000 18000.000
Frequency [MHz]
Final Result
No. Frequency (P) Reading Reading c. f Result Result Limit Limit Margin  Margin Height Angle
PK AV PK AV PK AV PK AV
[MHz] [B(pV)] [dB(uV)] [dBA/m] [dB(zV/m] [dB(uV/m] [dB(uV/m] [dB(uV/m] [dB] [dB] [em] ]
1 4924.000 H 49.5 35.8 10.4 59.9 46. 2 74.0 54.0 14. 1 7.8 137.0 22.0

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 18GHz to 25GHz at the 3 meters distance.
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Document Number: JPD-TR-19108-0

2

Japan

[11n(HT20)]
Channel Low
BELOW 1GHz

skl RADTATED EMISSTON  skekskskskokok
[ 3m Semi-anechoic chamber ]

TUV SUD Japan Ltd. <{{DATA Sheet No.13>> 27 May,2019 16:22
Company name : KYOCERA Corporation Standard : FCC Part.15 subpartC
EUT : Mobile Phone Operator : T.Seino
Model No. : KB46 Temp,Hum : 20.7[°C] 52.7[%]
Serial No. : N/A Notel :
Test mode : WLAN2.4GHz_11n(HT20)_Tx_ch:Low Note2
[dB(u V/m)]
QT 1 1 1 T ] <FCC B3m>
E e . 1§ Limit(QP)
[ | | o I I [ <13_MHz_11n(HT20)_Tx_Low>
50 l } e ! | R Peak level(H,PK)
I ! ( Lol ; ; bl Peak level(V,PK)
| | D | | R
40 l l ) l l R
L | | | | | | | | | |
- L . o o
oo R
— | | | [ | | | [
I I I I i I I I I
| | b | ) ki
20 " | | Lo | | ‘
Moo | | o |
Wy . |
10 | ‘ —
0 1 ‘ - ‘ ‘
30.000 50.000 100.000 500.000 1000.000
Frequency [MHz]
Final Result
No. Frequency (P) e. £ Height  Angle
[MHz] [dB(1/m)] [cm] [° ]
Note:

1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz at the 3 meters distance.
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Document Number: JPD-TR-19108-0

2

Japan
[11n(HT20)]
Channel Low
ABOVE 1GHz
sodoleiok . RADTATED EMISSTION  skekstoskersior
[ 3m Semi—anechoic chamber ]
TUV SUD Japan Ltd. <<DATA Sheet No.14>> 23 May,2019 13:07
Company name : KYOCERA Corporation Standard : FCC Part.15 subpart C
EUT : Mobile Phone Operator : T.Seino
Model No. : KB46 Temp,Hum,Atm : 20.1[°C] 42.1[%]
Serial No. :N/A Notel 2
Test mode : WLAN2.4GHz_11n(HT20)_Tx_ch:Low Note2
[dB(u V/m)]
0 ! <FCC C_GHz_3m>
110 £ ! Limit(PK)
| Limit(AV)
100 | | 1 <14_.GHz_11n(HT20)_Tx_Low>
| ! Peak level(H,PK)
90 [ | | Peak level(V,PK)
E ! | Emission level(H,PK)
80 : i “ Emission level(H,AV)
70 ‘ : :
) B | ‘
g 60| — T —
oS F ; : |
- M
40 [ |
30 :
= I
20 |
10
0t : ; i :
1000.000 2000.000 5000.000 10000.000 18000.000
Frequency [MHz]
Final Result
No. Frequency (P) Reading Reading o £ Result Result Limit Limit Margin Margin Height Angle
PK AV PK AV PK AV PK A
[MHz] [dB(uV)] [dB(uV)] [dB(1/m] [dB(uV/m)] [dB(uV/m)] [dB(uV/m)] [dB(uV/m)]  [dB] [dB] [em] ]
1 4824.000 H 49.8 35.8 10.1 59.9 45.9 74.0 54.0 14.1 8.1 135.0 0.0

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 18GHz to 25GHz at the 3 meters distance.
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Document Number: JPD-TR-19108-0

2

Japan
[11n(HT20)]
Channel Middle
BELOW 1GHz
sdcikkekk RADIATED EMISSTION - skskskskskoksk
[ 3m Semi-anechoic chamber ]
TUV SUD Japan Ltd. <<{DATA Sheet No.15>> 28 May,2019 08:44
Company name : KYOCERA Corporation Standard : FCC Part.15 subpartC
EUT : Mobile Phone Operator : T.Seino
Model No. : KB46 Temp,Hum : 21.7[°C] 47.6[%]
Serial No. :N/A Notel ;
Test mode : WLAN2.4GHz_11n(HT20)_Tx_ch:Mid Note2
[dB(u V/m)]
60 r : : <FCC B_.3m>
: : Limit(QP)
i <15_MHz_11n(HT20)_Tx_Mid>
50 Peak level(H,PK)
= Peak level(V,PK)
40
'ES -
2 30
N
20 |-
I
10 |-
o L ] | L ¥ | : ‘ 1 |
30.000 50.000 100.000 500.000 1000.000

Frequency [MHz]

Final Result
No. Frequency (P) .. f Height  Angle
[MHz] [dB(1/m)] [cm] [° ]
Note:

1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz at the 3 meters distance.
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Document Number: JPD-TR-19108-0

[11n(HT20)]
Channel Middle
ABOVE 1GHz

splokkk  RADIATED EMISSION  stookotokskk

[ 3m Semi-anechoic chamber ]

2

Japan

TUV SUD Japan Ltd.

{{DATA Sheet No.16>>

23 May,2019 14:20

Company name : KYOCERA Corporation Standard : FCC Part.15 subpart C
EUT : Mobile Phone Operator : T.Seino
Model No. : KB46 Temp,Hum,Atm : 20.1[°C] 42.1[%]
Serial No. : N/A Notel :
Test mode : WLAN2.4GHz_11n(HT20)_Tx_ch:Mid Note2
[dB(1 V/m)]
120 1 R <FCC C_GHz_3m>
110 ; — Limit(PK)
: | | 1 | | lelt(Av)
100 | i 1 o <16_GHz_11n(HT20)_Tx Mid>
r | | o Peak level(H,PK)
90 [ | | Lo Peak level(V,PK)
B ; 1 i Emission level(H,PK)
80 F | : : . Emission level(H,AV)
70 — | ——
T_) - | | | I |
% 60 - ‘ ‘ —————
— = . " | L L |
50 WW | |
I I I I
40 [ ) O
30 F : —
20 | 1 —
| I I I ]
10 | 1 i
I I I 1
0= . ! ! HI S | J
1000.000 2000.000 5000.000 10000.000 18000.000
Frequency [MHz]
Final Result
No. Frequency (P) Reading Reading asf Result Result Limit Limit Margin Margin Height Angle
PK AV PK AV PK AV PK
[MHz] [dB(uV)] [dB(uV)] [dB(1/m)] [dB(uV/m)] [dB(uV/m)] [dB(uV/m)] [dB(uV/m)]  [dB] [dB] [em] 1
1 4874.000 H 48.9 35.8 10. 3 59.2 46. 1 74.0 54.0 14.8 7.9 128.0 21.0

Note:

1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 18GHz to 25GHz at the 3 meters distance.

TUV SUD Japan Ltd.
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Document Number: JPD-TR-19108-0

2

Japan
[11n(HT20)]
Channel High
BELOW 1GHz
sepiortolk . RADIATED EMISSTON - stekstokeksiok
[ 3m Semi-anechoic chamber ]
TUV SUD Japan 1.td. {{DATA Sheet No.17>> 28 May,2019 09:09
Company name : KYOCERA Corporation Standard : FCC Part.15 subpartC
EUT : Mobile Phone Operator : T.Seino
Model No. : KB46 Temp,Hum : 21.7[°C] 47.6[%]
Serial No. :N/A Notel :
Test mode : WLAN2.4GHz_11n(HT20) Tx_ch:High Note2
[dB(u V/m)]
& | ! ! ! i ! <FCC B_3m>
Lo | ; ! ! Limit(QP)
I | | | | | | <17_MHz_11n(HT20)_Tx_High>
50 i f | ! ! ! Peak level(H,PK)
: : : : ! : Peak level(V,PK)
20— ;
- A | | | |
g 0 | | | :
| | | | | | |
20 h 1 ] ] 1 1
1 Mk | | | A |
Mo | | ‘
10 | Ty 1
b | | | | |
30.000 50.000 100.000 500.000 1000.000

Frequency [MHz]

Final Result

No. Frequency (P) o f Height Angle
[MHz] [dB(1/m)] [cm] ° ]

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz at the 3 meters distance.
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Document Number: JPD-TR-19108-0

2

Japan
[11n(HT20)]
Channel High
ABOVE 1GHz
sodokiok . RADTATED EMISSTION  skeksioskeisior
[ 3m Semi—anechoic chamber ]
TUV SUD Japan Ltd. <<DATA Sheet No.18>> 23 May,2019 14:30
Company name : KYOCERA Corporation Standard : FCC Part.15 subpart C
EUT : Mobile Phone Operator : T.Seino
Model No. : KB46 Temp,Hum,Atm : 20.1[°C] 42.1[%]
Serial No. :N/A Notel :
Test mode : WLAN2.4GHz_11n(HT20)_Tx_ch:High Note2
[dB(u V/m)]
=4 1 <FCC C_GHz_3m>
110 © 1 Limit(PK)
L | Limit(AV)
100 [ : <18_GHz_11n(HT20)_Tx_High>
- ] ! Peak level(H,PK)
90 | ‘ | \ Peak level(V,PK)
} Emission level(H,PK)
80 : Emission level(H,AV)
70 ! }
. | |
5 60 i ‘ |
= g F—
50 !
40 | i
30 [ 1
20 1
10
0L i
1000.000 2000.000 5000.000 10000.000 18000.000
Frequency [MHz]
Final Result
No. Frequency (P) Reading Reading (Al Result Result Limit Limit Margin Margin Height Angle
PK AV PK AV PK AV PK AV
[MHz] [dB(pV)] [dB(pV)] [dB(1/m)] [dB(uV/m] [dB(uV/m)] [dB(uV/m)] [dB(uV/m)]  [dB] [dB] [em] 1]
i 4924.000 H 49.0 35. 7 10. 4 59.4 46. 1 74.0 54.0 14.6 7.9 130.0 11.0

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 18GHz to 25GHz at the 3 meters distance.
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Document Number: JPD-TR-19108-0

45.4.2 Receive mode

Channel Low
BELOW 1GHz

skokkck RADIATED EMISSTON  seksksokokek
[ 3m Semi—anechoic chamber ]

TUV SUD Japan Ltd.

2

Japan

<<DATA Sheet No.19>> 28 May,2019 09:53

Company name : KYOCERA Corporation

Standard : FCC Part.15 subpartC
EUT : Mobile Phone Operator : T.Seino
Model No. : KB46 Temp,Hum : 21.7[°C] 47.6[%]
Serial No. : N/A Notel :
Test mode : WLANZ2.4GHz Rx_ch:Low Note2
[dB(u V/m)]
60 <{FCC B.3m>
Limit(QP)

<19_MHz_Rx_Low>
Peak level(H,PK)
Peak level(V,PK)

Level

30.000 50.000 100.000

500.000 1000.000

Frequency [MHz]

Final Result

No. Frequency (P) c. f Height Angle

(MHz] [dB(1/m)] [cm] ° ]

Note:

1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz and 1GHz to 25GHz at the 3 meters distance.

TUV SUD Japan Ltd.
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Document Number: JPD-TR-19108-0

2

Japan
Channel Middle
BELOW 1GHz
soikciolk RADTATED EMISSTION  skekstokeketok
[ 3m Semi-anechoic chamber ]

TUV SUD Japan Ltd. <<DATA Sheet No.20>> 28 May,2019 10:25

Company name : KYOCERA Corporation Standard : FCC Part.15 subpartC

EUT : Mobile Phone Operator : T.Seino

Model No. : KB46 Temp,Hum 1 21.7[°C] 47.6[%]

Serial No. :N/A Notel :

Test mode : WLANZ2.4GHz_Rx_ch:Mid Note2

[dB(u V/m)]

60 - <FCC B_3m>
Limit(QP)

<20_MHz_Rx Mid>
Peak level(H,PK)
Peak level(V,PK)

Level

30.000 50.000 100.000 500.000 1000.000
Frequency [MHZz]

Final Result

No. Frequency (P) c. f Height  Angle
[MHz] [dB(1/m)] [cm] [* ]
Note:

1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz and 1GHz to 25GHz at the 3 meters distance.
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Document Number: JPD-TR-19108-0

2

Japan

Channel High
BELOW 1GHz

sokiokkck  RADIATED EMISSTON  skkskstokokek
[ 3m Semi—anechoic chamber ]

TUV SUD Japan Ltd. <<DATA Sheet No.21>> 28 May,2019 11:03

Company name : KYOCERA Corporation

Standard : FCC Part.15 subpartC
EUT : Mobile Phone Operator : T.Seino
Model No. : KB46 Temp,Hum : 21.7[°C] 47.6[%]
Serial No. :N/A Notel G
Test mode : WLANZ2.4GHz_Rx_ch:High Note2
[dB(x V/m)]
60 —

{ECC B 3m>
Limit(QP)
<21_MHz_Rx_High>
Peak level(H,PK)
Peak level(V,PK)

50

40

30

Level

20

10 —

. ! L
30.000 50.000 100.000

500.000 1000.000
Frequency [MHz]

Final Result
No. Frequency (P) c. Height Angle
[MHz] [dB(1/m)] [cm] ° ]

Note:

1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz and 1GHz to 25GHz at the 3 meters distance.

TUV SUD Japan Ltd.
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